1023

LIST NO.

@ HITACHI

PNEUMATIC TOOL PARTS LIST

1987-4-10
NV75A(E2)

l NAILER

NV75A

Model

BOWO®®
OB B®H®




PARTS NV75A(E2)
'l:l':.‘ Code No. Part Name Q'ty Remarks
1 955867 Hexagon Socket Hd. Bolit M6 x 45 3
2 949455 Spring Lock Washer 7 for M8 (10 pecs.)
3 877330 Top Cover 1
4 | 949652 Hexagon Socket Hd. Bolt M6 x 25 4 {10 pes.)
5 877384 Exhaust Cover 1
6 877325 Packing (B) 1
7 | 877329 Packing (F) 1
8 | 877328 Exhaust Piece 1
9 | 877326 Packing (C) 1
10 872821 Valve O-ring 1~2
11 877370 Vaive Rubber Ass’y 1 includ. 108
12 —_— Head Cap 1 See alternative parts
13 877368 O-ring (1AP48) 1~2
14 -—_ Piston 1 See alternative parts
15 877316 O-ring (S-90) 3
16 877312 Cylinder O-ring {1.D. 63.1) 1
17 877318 Cylinder Plate 1
18 877313 Cylinder O-ring (1.D. 79.3) 1
19 877810 Cylinder 1
20 877314 Cytinder O-ring (1.D. 69.3) 1
21 877317 Cylinder Ring 1
22 949765 Hexagon Socket Hd. Bolt M5 x 12 3
23 949454 Spring Lock Washer 6 for MS (10 pes.)
24A | 877306 Feed Piston Cover 1
25 | 877352 Packing (E) 1
26 | 873570 O-ring (P-18) 1
27 949551 Roli Pin D25x10 | 2 (10 pes.)
28 | 877350 Feed Piston 1
29 | 877144 Feed Spring 1
30 877321 Cyfinder Spring 1
31 877322 Base Washer 1
32 877310 Cylinder Guide 1
33 | 877327 Packing (G) 1
34 —_ Body 1 See aiternative parts
35 —_— Name Plate 1
36 877316 Cylinder O-ring (1.D. 63.9) 1
37 877319 Cylinder Damper 1
38 877320 Dasmper Ring 1
39 877376 Piston Damper 1
40 | 877334 Packing (A) 1
41 876717 Main Feeder Spring (A) 1
42 877346 Main Feeder 1
43 876691 Sub Feeder Spring 1
44 877348 Feeder Shaft 1
45 877347 Sub Feeder 1
46 877332 Tail Cover (A} 1
47 949457 Spring Lock Washer 4 for M8 {10 pes.)
48 949760 Hexagon Socket Hd. Bolt M8 x 25 4 (10 pes.)
50 877378 Nail Guide Shaft (A) Ass'y 1
51 950565 HITACHI Label 1
62 877331 Packing (D} 1
53 — Cap 1 See alternative parts
54 949757 Hexagon Socket Hd. Bolt M5 x 20 3 (10 pcs.)




PARTS NV75A(E2)
'\m | Code No. Part Name a'ty Remarks
65 —_— PT 1/4 AirPlug 1 See alternative parts
56 -_— Dust Cap 1
57 874207 Roll Pin D3 x 30 2
58 875650 Safety Bolt 1
69 | 877365 Spring 1
60A | 877387 Push Lever (G) 1
61 849555 Nut MBE 1 (10 pcs.)
62 875643 Plunger Spring 1
63 874436 O-ring {P-4) 1
64A | 877338 Plunger (A) 1
65 877337 Valve Bushing 1
66 | 875638 O-ring (S-12) 3
67 876203 Trigger 1
68 877339 Plunger (B) 1
69 875637 Valve Packing 1
70 | 875645 Urethane Ball (8) D7.14 1
7 875644 Vaive Plate 1
72 877335 Trigger Valve Bushing 1
73A | 878123 Trigger Plunger 1
74 | 877355 Magazine 1
75 876703 Magazine Lock Spring 1
76 876702 Magazine Stopper 1
77 877356 Collar 1
78 849424 Washer 2 for M5 (10 pes.)
79 944487 Hexagon Socket Hd. Bolt M5 x 40 1
80 949664 Hexagon Socket Hd. Bolt M5 x 30 1 (10 pcs.)
81A | 877381 Guard Set 1 till 5. 1984
81B | 877383 Guard 1 since 6. 1984
82B | 877382 Feeder Shaft Guide 1 since 6. 1984
85 872971 E-Typs Retaining Ring 1 for Shaft D3
86 877360 Magazine Bushing 2
87 877342 Main Nail Stopper 1
88 876681 Main Stopper Spring 1
89 949688 Roll Pin D4 x 40 1 (10 pes.)
90 876682 Lock Shaft 1
921 877374 Guide Lock 1
92 949776 Roll Pin D3 x 10 1 (10 pes.)
a3 877357 Magazine Cover 1
o4 877359 Hinge Pin 1
95 877368 Holder Spring 1
96 877379 Nail Holder 1
97 875249 Thrust Washer 2
98 949453 Spring Lock Washer 3 for M4 {10 pcs.)
99 949216 Machine Screw M4 x 10 1
100 877343 Sub Nail Stopper 1
101 876685 Sub Stopper Spring 1
102 877341 Nail Guide 1
103 877372 Spring 1
104 877344 Nail Guide Cover 1
105A] 949766 Hexagon Socket Hd. Bolt M4 x 6 2 till 2. 1984 (10 pes.)
1058] 877838 Hexagon Socket Hd. Bolit M4 x8 2 since 3. 1984 (Seal Lock Bolt)
106 877354 Magazine Ass'y 1 includ. 23, 61, 74~79, 85, 93~99
:07 877371 Nylon Nut M5 1




PARTS NV75A(E2)
"am | Code No. Part Name Q'ty Remarks
108 874820 Plunger O-ring 1
109 877404 Exhaust Valve Rubber 1
ALTERNATIVE PARTS
I::: Cods No. Part Name Q'ty Remarks
12 877363 Head Cap 1
877364 Head Cap 1 for US.A.
14 877323 Piston 1 (for US.A.)
877375 Piston {H) 1 {(High Speed Steel Tip)
34 877385 Body 1
877362 Body (B) 1 for US.A.
63 877386 Cap 1
8773672 Cap 1 for US.A.
55 874782 PT 1/4 Air Plug 1
56 872035 Dust Cap 1 for US.A.
STANDARD ACCESSORIES
l;r:.' Code No. Part Name Q'ty Remarks
500 872422 Hexagon Bar Wrench 6 mm 1 for U.S.A. for M8 Bolt
501 ( 944459 Hexagon Bar Wrench 5 mm 1 for US.A. for M6 golt
502 944458 Hexagon Bar Wrench 4 mm 1 for U.S.A. for M5 Bolt
503 | 875769 Safety Glasses 1
OPTIONAL ACCESSORIES
It
N.:.‘ Code No. Part Name Q'ty Remarks
601 874116 Air Socket 6 mm 1
602 | 876720 Drive Controller 1




